ASSEMBLY INSTRUCTION

FULL SLEIGH BED
ITEM: 325 -325 FW PAGE 1 OF 2
HARDWARE LIST PART LIST
N.O| Qty Description Picture
A 12 Allen bolt @1/4" x 1.2"3/4 7 ,
B 12 Barrel Nuts %
C 16 Wood Dowels @10 x 40mm 19 ] /
D 8 Screws @4 x 30mm Prsssss R
E 1 Allen key M4 L (1) LeftLeg HB  (2) Right Leg HB (3) Top Rail (4) HB/Center panel (5) HB/Bottom rail ) _
F 8 Allen bolt @5/16" x L1"1/4  cu( = Ipc = lIpc =2pe = lpe = Ipc (1) Slat = 15t
G 2 set Bolt @1/4" x L1"3/4 0 2 In)]
H 2 Metal " U " oS
I 28 Screws @4 x 20mm P
J 4 Metal Plate %'Vv.
K @ Side Rail (10 momwm il
L (6)LeftLeg FB  (7) Right Leg FB (8) FB/Center panel = 1Set
N = Ipc = lIpc = Ipc
STEP 1 Assembly Top rail (3) with

Center panel (4) before

STEP I: HeadBoard / Assembly
Center panel & Bottom rail

assembly with (Left & Right ) Leg (1 & 2)
by 6 Allen Bolts (A) & 6 Barrel nuts (B)

Assembly Top rail (3) with
STEP 2 N

Center panel (8) before
N b 2
l! % nlnﬁ

/“ cll [ R %
P N | T~
_ | 'S ) A |
I ) N
By s E
Y
B U~ A
TEP 2: FootBgard / Assembly > ,,
Center panel & Bdtom rail

assembly with (Left & Right ) Leg (6 & 7)
by 6 Allen Bolts (A) & 6Barrel nuts (B) &
6 dowels (C) & 1 (H) & 4 screws

& 10 dowels (C) & 1 (H) & 4 screws (1). MADE IN VIET NAM




WVN LAIA NI HAVIW

() syog uaqy 8 Aq

(6) 112y 2pIS Yum Ajquuiasse q.1/gH-

(3]) sma1os 0z £q

£dALS

(1) siog z £4q

(01) ey 13ua) ynm A[quudsse g.4/dH

A\

SdALS

N~ () =———
C

(@) smansg § Aq
SdALS

-91o1dwos mou st A[quuasse ay [,
[rey 9pIS Yim Ajquuasse (11) JelS

v dALS

M ST - STE CINALI
adad HOIA'TS 1104
NOLLONYALSNI A THINASSYV

A0 T HOVd




